
Recent Advances 
in Water 
Management:  
Saving, Treatment and Reuse

José Alberto Herrera-Melián and  
José Alejandro Ortega Méndez

www.mdpi.com/journal/water

Edited by

Printed Edition of the Special Issue Published in Water



Recent Advances in Water Management: 
Saving, Treatment and Reuse





  Recent Advances in Water Management:
Saving, Treatment and Reuse

Special Issue Editors

José Alberto Herrera-Melián

José Alejandro Ortega Méndez

MDPI • Basel • Beijing • Wuhan • Barcelona • Belgrade



Special Issue Editors

José Alberto Herrera-Melián

Campus Universitario de Tafira

Spain

José Alejandro Ortega Méndez 
University of Las Palmas de Gran Canaria

Spain

Editorial Office
[...]
59. Van Loosdrecht, M.C.M.; Hao, X.; Jetten, M.S.M.; Abma, W. Use of anammox in urban wastewater treatment.
Water Sci. Technol. Water Supply 2004, 4, 87–94.

60. Zekker, I.; Rikmann, E.; Tenno, T.; Saluste, A.; Tomingas, M.; Menert, A.; Loorits, L.; Lemmiksoo, V.; Tenno, T.
Achieving nitritation and anammox enrichment in a single moving-bed biofilm reactor treating reject water.
Environ. Technol. 2012, 33, 703–710. [CrossRef] [PubMed]

61. Rodriguez-Sanchez, A.; Gonzalez-Martinez, A.; Martinez-Toledo, M.V.; Garcia-Ruiz, M.J.; Osorio, F.;
Gonzalez-Lopez, J. The effect of influent characteristics and operational conditions over the performance
and microbial community structure of partial nitration reactors. Water 2014, 6, 1905–1924. [CrossRef]

62. Lackner, S.; Gilbert, E.M.; Vlaeminck, S.E.; Joss, A.; Horn, H.; van Loosdrecht, M.C.M. Full-scale partial
nitritation/anammox experiences—An application survey. Water Res. 2014, 55, 292–303. [CrossRef]
[PubMed]

63. Third, K.; Sliekers, A.O.; Kuenen, J.G.; Jetten, M.S.M. The CANON System (completely autotrophic
nitrogen-removal over nitrite) under ammonium limitation: Interaction and competition between three
groups of bacteria. Syst. Appl. Microbiol. 2001, 24, 588–596. [CrossRef] [PubMed]

64. Gonzalez-Martinez, A.; Calderon, K.; Albuquerque, A.; Hontorio, E.; Gonzalez-Lopez, J.; Guisado, I.M.;
Osorio, F. Biological and technical study of a partial-SHARON reactor at laboratory scale: Effect of hydraulic
retention time. Bioprocess Biosyst. Eng. 2013, 36, 173–184. [CrossRef] [PubMed]

65. Gonzalez-Martinez, A.; Rodriguez-Sanchez, A.; Munoz-Palazon, B.; Garcia-Ruiz, M.J.; Osorio, F.;
van Loosdrecht, M.C.M.; Gonzalez-Lopez, J. Microbial community analysis of a full-scale DEMON bioreactor.
Bioprocess Biosyst. Eng. 2014. [CrossRef] [PubMed]

66. Schmidt, I.; Sliekers, O.; Schmid, M.; Bock, E.; Fuerst, J.; Kuenen, J.G.; Jetten, M.S.M.; Strous, M. New concepts
of microbial treatment processes for the nitrogen removal in wastewater. FEMS Microbiol. Rev. 2003, 27,
481–492. [CrossRef]

67. Shipin, O.; Koottatep, T.; Khanh, N.T.T.; Polprasert, C. Integrated natural treatment systems for developing
communities: Low-tech N-removal through the fluctuating microbial pathways. Water Sci. Technol. 2005, 51,
299–306. [PubMed]

68. Collison, R.S. Effects of Porous Media and Plants in the Performance of Subsurface Flow Treatment Wetlands.
Ph.D. Dissertation, Biological Systems Engineering, Davis, CA, USA, March 2010.

69. Collison, R.S.; Grismer, M.E. Nitrogen and COD Removal from Septic Tank Wastewater in Subsurface
Flow Constructed Wetlands: 3. Substrate (CEC) Effects. Water Environ. Res. 2014, 86, 314–323. [CrossRef]
[PubMed]

70. Pei, Y.; Wang, J.; Wang, Z.; Tian, B. Anammox bacteria community and nitrogen removal in a strip-like
wetland in the riparian zone. Water Sci. Technol. 2013, 67, 968–975. [CrossRef] [PubMed]

71. Collison, R.S.; Grismer, M.E. Upscaling the Zeolite-Anammox process: 1. Nitrogen removal from secondary
effluent enabling discharge to sensitive receiving waters. Water Environ. Res. 2017, in press.

72. Collison, R.S.; Grismer, M.E. Upscaling the Zeolite-Anammox process: 2. Treatment of high-strength
anaerobic digester filtrate. Water Environ. Res. 2017, in press.

63



Water 2017, 9, 901

73. Collison, R.S.; Grismer, M.E. Upscaling the Zeolite-Anammox process: 3. Effects of Iron Deficiency and
Aeration on nitrogen removal from Secondary Effluent. Water Environ. Res. 2017, in press.

74. Kotay, S.M.; Mansell, B.L.; Hogsett, M.; Pei, H.; Goel, R. Anaerobic ammonia oxidation (ANAMMOX) for
side-stream treatment of anaerobic digester filtrate process performance and microbiology. Biotechnol. Bioeng.
2013, 110, 1180–1192. [CrossRef] [PubMed]

© 2017 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access
article distributed under the terms and conditions of the Creative Commons Attribution
(CC BY) license (http://creativecommons.org/licenses/by/4.0/).

64



water

Article

Impact of Combined Sewer Overflow on Wastewater
Treatment and Microbiological Quality of Rivers
for Recreation

Franz Mascher, Wolfgang Mascher, Franz Pichler-Semmelrock, Franz F. Reinthaler,

Gernot E. Zarfel and Clemens Kittinger *

Institute for Hygiene, Microbiology and Environmental Medicine, Medical University of Graz,
8020 Graz, Austria; franz.mascher@medunigraz.at (F.M.); wolfgang.mascher@medunigraz.at (W.M.);
franz.pichler-semmelrock@stmk.gv.at (F.P.-S.); franz.reinthaler@medunigraz.at (F.F.R.);
gernot.zarfel@medunigraz.at (G.E.Z.)
* Correspondence: clemens.kittinger@medunigraz.at; Tel.: +43-316-3857-3600

Received: 20 October 2017; Accepted: 16 November 2017; Published: 22 November 2017

Abstract: Within the framework of a one-year study the treatment capacity of a municipal wastewater
treatment plant (WWTP) was evaluated, with regard to fecal indicator bacteria (FIB) and to their
influence on the recipient. The logarithmic reduction rates for fecal coliforms (FC), Escherichia coli (EC)
and intestinal enterococci (IE) were 2.84, 2.90 and 2.93. In the investigated period of time, the tested
treatment plant released 4.3% of the total annual load flow volume as combined sewer overflow
(CSO), that is, when the influent into the combined sewer exceeds the capacity of the treatment plant
and coarsely cleaned wastewater arrives at the recipient. This CSO discharge increased the number
of FIB significantly by 1.2 × 102 MPN/100 mL for EC, and by 1.8 × 101 MPN/100 mL for IE. For the
Styrian part of the Mur River (1.6 million inhabitants), a calculation of FIB of all sewage treatment
plants estimating the same ratio of CSO (4.3%) and a given mean flow rate (QM) results in a significant
increase of the FIB load in the recipient: 3.8 × 103 MPN/100 mL for EC and 5.8 × 102 MPN/100 mL
for IE. On the basis of these values the standards of water quality for recreational purposes cannot
be met.

Keywords: combined sewer; wastewater treatment; microbiological quality; surface water; river

1. Introduction

Continual efforts in improving the water quality over the last decades and the national
implementation of European Directives have been successful. The quality of the Mur River has
improved and risen from IV to II according to the saprobic system [1,2], most effectively through the
implementation of wastewater treatment plants in the catchment area. Today, 85% of the population
within the catchment area are connected to central sewage treatment plants, and this was the main
reason for the improvement of the river water quality. Nevertheless, the level of fecal indicator
bacteria (FIB) could not be reduced to the quality levels required by the bathing water regulation [3].
A previous study carried out by Kittinger et al. investigated the Mur River concerning its burden of fecal
bacteria-like fecal coliforms (FC), Escherichia coli (EC), intestinal enterococci (IE) and Salmonella spp. [4].
In this study the water quality was investigated monthly over a period of a year at 21 sampling sites
on the Mur River. The microbiological data showed a massive burden of FIB, with an increasing
load of bacteria in the flow direction and seasonal fluctuation. Interpreting these values on the basis
of the European bathing water regulation [5], the Mur River is not suitable for recreation or water
sports. Studies on other European rivers show comparable results [6–8]. Outbreak sof zoonosis among
sporting events in rivers and the evidence of multiresistant bacteria underline the improper quality of
river water for recreational purposes [9–11].

Water 2017, 9, 906 65 www.mdpi.com/journal/water



Water 2017, 9, 906

This discrepancy between the good status of the Mur River according to the saprobic system and
the high values of FIB provided the impulse for the present study. The state of a specific technology
wastewater treatment plant (WWTP) was investigated according to its purification capacity and the
influence of the treated wastewater on the recipient. On the basis of validated, mathematical methods,
the acquired data thus made it possible to quantify the treatment capacity of a municipal WWTP
concerning FIB. Furthermore, the results of this study pinpointed the FIB load that is delivered by the
influent of communal WWTPs to the recipient (Mur River).

2. Material and Methods

2.1. Description of the Wastewater Treatment Plant (WWTP)

The investigated WWTP is of the mechanical-biological type with anaerobic sludge stabilization,
providing municipal and industrial wastewater services for 50,000 population equivalents at
N 46◦43′3′ ′/E 15◦37′31′ ′. It uses a single stage with denitrification, biological and chemical phosphor
elimination, activated sludge separation and finally postfiltration for micro-flocculation retention.
The sewage system is a partly mixed but mostly separated draining system; detailed information is
given in Table 1.

Table 1. Specific parameters of the investigated wastewater treatment plant (WWTP).

Parameters Detail Information

Connected Inhabitants 50,000
Hydraulic load QDW 8000 m3/day
Hydraulic load QRW 16,000 m3/day

Max. QDW 140 L/s
Max.QRW (total input activation reservoir) 280 L/s

BOD5 load 3000 kg/day
COD load 6000 kg/day
Ntot. load 550 kg/day
Ptot. load 75 kg/day

Notes: Max. QDW: Maximum dry weather influent; Max. QRW: Maximum rainy weather influent; BOD5 load:
biological oxygen demand (5 days); COD load: chemical oxygen demand; Ntot. load: total nitrogen; Ptot. load:
total phosphor.

Characteristic parts of the water treatment line:

• Coarse gravel, combined sewage basin (3000 m3)
• Influent lifting: Archimedean screws (three aggregates with 140 L/s max. capacity each)
• Rake system: Two lines (3 mm gap size) 280 L/s each
• Sand washing plant, sewage take-up, fecal, foreign sludge/mud and grease take-up
• Sand and grease catchment; two lines
• Two primary clarifiers with 126 m3 each, and a distribution building
• Aeration basins (two lines) for single-step activated sludge processing, with combined

pre-installed and simultaneous denitrification, as well as biological phosphor elimination;
Vtot. = 5.100 m3

• Two rectangular, secondary clarification basins with vertical flow-through: Vtot. = 4.032 m3 each
• Precipitation station: iron-aluminum combination
• Filter system: disc filter system for solid retention, three units of 60 m2 each and with a max.

load of 1000 m3/h.

Characteristic parts of the sludge-line:

• Pre-thickener of the sewage sludge

66



Water 2017, 9, 906

• Sludge mixing container for transfer to the digestion tower (100 m3)
• Digestion tower: V = 1500 m3

• High-performance centrifuge for sludge dewatering, and a belt thickener for surplus sludge
30 m3/h, sludge storage

• Sewer gas unit consisting of a digesting tower (anaerobic treatment), condensation dryer,
active-carbon plant, measuring unit, gas desulphurization, gas tank, gas flare, heating boiler and
a gas power station.

2.2. Sample Collection and Investigated Parameters

First, 250 mL of wastewater and 100 g of sludge were collected weekly for one year
(October 2012–September 2013, N = 54). The samples were both taken from the untreated and treated
wastewaters and from the sludge before and after anaerobic stabilization. Transport to the laboratory
was cooled and microbiological parameters were analyzed the same day.

Fecal indicator bacteria (FIB) were determined out of 100 mL (after preparing appropriate
dilutions) using the Colilert 18 System for fecal coliforms (FC) and Escherichia coli (EC) (ISO 9308-2, [12]),
and the Enterolert 18 System for intestinal enterococci (IE) (ISO 7899-2, [13]) according to the
manufacturer’s instructions (IDEXX, Ludwigsburg, Germany). Salmonella were detected out of 100 mL
wastewater and 10 g of sludge by an enrichment procedure according to (ISO 19250 [14]).

Statistical significance for all data, as well as median and standard deviation of the median,
were calculated with GraphPadPrism™ 6.0 for Windows, GraphPad Software, San Diego, CA, USA,
www.graphpad.com.

3. Results

3.1. Bacterial Load and Reduction Rate of the Wastewater

The annual median of the influent concentration of FC (5.79 × 106 MPN/100 mL) and
EC (4.10 × 106 MPN/100 mL) showed the same order of magnitude. The median for IE was one
log below (7.26 × 105 MPN/100 mL). Although the samples were taken weekly for one year with
different meteorological conditions, the values were within a narrow range (0.61 MPN/100 mL to
0.82 MPN/100 mL log for the inter percentile range, and 0.26 MPN/100 mL to 0.38 MPN/100 mL
log for inter quartile). The influent of FIB to the WWTP was constant over the investigation period
(Figure 1, Table 2).

The median values at the discharge site were also quite similar, with 8.36 × 103 MPN/100 mL
for FC and 5.21 × 103 MPN/100 mL for EC. The median for IE was one log below at
7.50 × 102 MPN/100 mL. The reduction rates for the investigated FIB were 2.84 log for FC, 2.90 log
for EC and 2.93 log for IE (calculated on base of median values of influent and discharge). Although IE
are present on a lower level in the influent, their reduction rate does not differ (significantly) from
the reduction rates of FC and EC. Compared to the inflow, values for the discharge site are more
disperse: 1.05 log MPN/100 mL to 1.39 log MPN/100 mL for percentiles, and 0.62 log MPN/100 mL
to 0.75 log MPN/100 mL for the quartile (Figure 1, Table 2). This difference was probably caused by
weather influence or plant-specific conditions.

Qualitative detection of Salmonella spp. in 100 mL wastewater led to over 50% of influent samples
testing positive. After the biological treatment stage at the discharge side, 30% of the samples could
test positive for Salmonella spp.

67



Water 2017, 9, 906

Table 2. Range (Logarithmic steps) between 10% and 90% Perzentile and Quartiles (25% and 75%) for
fecal coliforms (FC), Escherichia coli (EC) and intestinal enterococci (IE) in the waste water untreated and
waste water treated WWu and WWt, and linear and logarithmic reduction rates (RR) (MPN/100 mL).

Investigated Parametere WWu (10–90/25–75) WWt (10–90/25–75) RR (log)

FC 0.82/0.38 1.05/0.62 2.84
EC 0.76/0.32 1.07/0.58 2.90
IE 061/0.26 1.39/0.75 2.93

 

Figure 1. Number (MPN/100 mL) of FC, EC und IE in the untreated wastewater (WWu) and in the
treated wastewater (WWt) (annual average, 90th percentile, p = 0.0001). Values are presented in a box
(25th, 50th and 75th percentile) and whiskers (10th and 90th percentile) chart, (N = 54).

3.2. Bacterial Load and Reduction Rate of the Sewage Sludge

Over a one-year investigation period, the median values of FIB for raw sewage sludge (SSr)
were 7.94 × 105 MPN/g for FC, 4.41 × 105 MPN/g for EC and 1.60 × 105 MPN/g for IE, all in a
comparable magnitude.

Median values for stabilized sewage sludge (SSs) were 3.84 × 102 MPN/g for FC,
2.20 × 102 MPN/g for EC and 1.01 × 103 MPN/g for IE. The number of IE was high in the SSs,
which was the reverse of the treated wastewater. The reduction rate was 3.22 log MPN/g for FC,
and EC. IE were reduced only by 2.2 log MPN/g. The high reduction rates had also high standard
deviations of up to two log orders. This may be due to changing conditions in the course of sludge
stabilization (Figure 2 and Table 3).

SSr sludge was tested positive for Salmonella in 66% of all samples, and sludge stabilization
reduced this ratio to 26%.

68



Water 2017, 9, 906

Figure 2. Concentrations of FC, EC and IE in the raw sewage sludge (SSr) and stabilized sludge (SSs),
(N = 54).

Table 3. 10th and 90th percentile and quartile (25% and 75%) values for FC, EC and IE in the SSr and
SSs, and reduction rates for FC, EC and IE (median, logarithmic vs. linear) in SSs in comparison to
SSr (MPN/g).

Investigated Parameter SSr (10–90/25–75) SSs (10–90/25–75) RR (log)

FC 0.88/0.35 2.01/1.04 3.32
EC 0.66/0.39 2.11/1.11 3.32
IE 1.61/0.88 1.43/0.82 2.20

3.3. Calculation of FIB Increase in the Recipient on the Basis of WWt and Combined Sewer Overlfow (CSO)

The results of this study form the basis for developing a formula for the calculation of FIB impact